
Water Research 214 (2022) 118198

Available online 15 February 2022
0043-1354/© 2022 The Authors. Published by Elsevier Ltd. This is an open access article under the CC BY license (http://creativecommons.org/licenses/by/4.0/).

The status of potable water reuse implementation 

P. Jeffrey *, Z. Yang, S.J. Judd * 

Cranfield Water Science Institute, Cranfield, Beds, United Kingdom  

A B S T R A C T   

A review of the current status of direct and indirect potable water reuse (DPR/IPR) implementation has been conducted, focusing on the regulatory and practical 
aspects and with reference to the most recent published literature. The review encompasses (a) the principal contaminant types, their required removal and the 
[...]
investment of more than $11B in potable reuse is planned in California 
by 2035 to promote reuse of effluent currently discharged to sea. Cali-
fornia has promulgated regulations for DPR (SWRCB, 2019), subject to 
review by an expert panel. Surface water augmentation in California has 
been limited because there were no specific regulations to allow the 
practice. However, this option is the primary focus for new projects in 
the State now that the regulations are in place. Whilst groundwater 
replenishment has been the historical focus in California, a number of 
surface water augmentation projects exist elsewhere in the U.S. (e.g., 
Nevada, Virginia, Georgia). 

There are a number of largely common features across the IPR 
schemes:  

• The environmental buffer in IPR schemes is most often groundwater 
(hence groundwater recharge, GWR), which generally allows 
extended times for attenuation of residual pollutant levels. Surface 
water augmentation (SWA) is also employed, but normally as a 
consequence of the GWR option being unavailable.  

• The use of RO followed by UV irradiation, either for disinfection or 
occasionally as part of on AOP, is widespread. RO requires protection 
from channel blockage by fine solids and colloids, and this is most 
often achieved by MF/UF or, more recently, MBR technology.  

• The few DPR schemes employ supplementary treatment steps and/or 
incorporate engineered storage to provide attenuation. 

There appear to be fewer than 5 large DPR schemes currently (as at 
August 2021) delivering treated reused water to consumers. The 
schemes at Brownwood, TX and Cloudcroft, NM, have been approved 
but not constructed. The Wichita Falls scheme was piloted then 
decommissioned after one year of successful operation, and the El Paso 
plant is close to completion of the design phase. The 7.5 MLD Colorado 
River Municipal Water District scheme at Big Spring, TX, is apparently 
operational, however Since motivations for implementation of IPR/DPR 
differ regionally, it is instructive to examine a few of the installations in 
more detail – particularly the more established ones which have 
remained operational since first implemented. For the more numerous 
IPR plants, the regions most concentrated in large installations are 
Southern California, Singapore and Australia. However, one of the 
oldest installations is the New Goreangab Water Reclamation Plant at 
Windhoek, Namibia, a DPR facility which has been in substantially 
continuous operation since its commissioning in 2002. 

4.1. Goreangab water reclamation plant, Windhoek, Namibia, DPR 

The installation at Windhoek was motivated by a water crisis dating 
back to 1957, coupled with increased population growth and declining 
annual rainfall. Freshwater demand in the region increased by over 600 
ML/y between 1982 and 2012 (Lafforgue and Lenouvel, 2015). In the 
absence of significant replenishable groundwater or river sources in the 
region, demand management and DPR represent the only viable options 
for conserving water. 

Direct wastewater reclamation for predominantly potable use has 
been in operation in Windhoek since 1969. The original plant 3.3 MLD 
plant, designed to treat the treated effluent from the city’s City’s Gam-
mams WwTP, was based on coagulation, DAF, RGF, GAC and chlori-
nation prior to blending with the regular water supply from the surface 
reservoir provided by the Goreangab Dam. However, since the whole 
city and its informal settlements lie within the catchment of the dam, the 
reservoir water quality is often worse than the treated wastewater (Du 
Pisani, 2006). The capacity from this original plant was subsequently 
increased to 7.5 MLD in 1997, and currently provides irrigation-quality 
water. 

The new 21 MLD capacity Goreangab water reclamation plant 
(NGWRP) was constructed at a cost of 12.5 m EUR (hence €0.60 m/ 
MLD) and was opened in 2002. It is fed with tertiary-treated municipal 
and commercial wastewater, and comprises nine treatment steps 
(Fig. 3). In addition to online water quality monitoring, automated 
sampling at every process step is conducted daily, supplemented with 
concurrent manual sampling for microbiological samples and sampling 
of the final product water at multiple locations of the distribution 
network. Water quality guidelines used are an amalgamation of those of 
the WHO, USEPA, EU, and Namibia/South Africa and, as such, are based 
on the widely-accepted range of biological, physical and chemical pa-
rameters (Table 8). 

Health impacts from water reuse were the subject of a 10-year long 
epidemiological study examining the relationship between diarrhoeal 
disease and potable reuse between consumers and non-users in Wind-
hoek. Based on the study outcomes, it was concluded that potable reuse 
did not increase incidences of diarrhoeal disease from water-borne 
pathogens. Since no adverse health effects were detected the study 
was terminated in 1983 (Isaacson and Sayed, 1988). A more recent 
evaluation of the credits provided by the NGWRP (Law et al., 2015) 
revealed these to be 12.4–13.9 for viruses, 15.2–15.7 for bacteria, and 
7.9–9.4 for protozoa – exceeding those demanded by the Australian 
standards (AGWR, 2006, 2008). 

4.2. Langford water recycling scheme (LWRS), UK, IPR 

The LWRS IPR scheme dates back to April 2000, when the UK 
Environment Agency (EA) granted licences to allow discharge of 
tertiary/quaternary-treated wastewater into the River Chelmer at 
Scotch Marsh, Essex, and subsequent abstraction downstream of this 
discharge (Fig. 4). Its implementation was preceded by 10 years of 
environmental data capture and collation at the behest of the EA. This 
scheme represents the first large-scale UK example of planned IPR, 
although there are many examples of de facto IPR in the country. 

The WwTW concerned, Chelmsford Sewage Treatment Works 
(CSTW), treats the sewage by conventional primary settlement and 
secondary biological treatment using classical trickling filters and acti-
vated sludge to meet a discharge consent of 10 mgN/L ammonia, 20 mg/ 
l BOD and 40 mg/l suspended solids. Yhe treated wastewater flows along 
a 15 km underground pipeline to be discharged into the tidal Chelmer - 
about a kilometre downstream of two potable water intakes (Langford 
WTW and the raw water pumping station to Hanningfield reservoir). 
Under the scheme wastewater is taken from the pipeline into the 
purpose-built recycling plant at Langford for further treatment. The 
treated recovered water is then discharged into the Chelmer upstream of 
the two potable water intakes, augmenting the river flow as well as 

P. Jeffrey et al.                                                                                                                                                                                                                                  



Water Research 214 (2022) 118198

9

Table 7 
Drinking water reuse installations (>1 MLD capacity, IPR unless otherwise stated).  

ID Project Name State/ 
country 

Year(s) op. Status MLD Process Unit process technology sequence  

US installations       
1 Montebello Forebay, County 

Sanitation Districts, LA County 
CA 1962 Operational 166 GWR via SAT Media Filtration → Cl 

2 Water Factory 21, Orange County CA 1976–2004 Decommissioned1 57 GWR via SB LC → Air Stripping → RO → UV/ 
AOP → Cl 

3 Upper Occoquan Service Authority, 
Fairfax (UOSA) 

VA 1978 Operational 204 SWA LC → Media Filtration → GAC → IX 
→ Cl 

4 Denver Potable Reuse Demonstration CO 1980–1993 - 2 4 DPR2 LC → Recarbonation → Filtration 
→ UV → GAC → RO → O3 → Cl 

5 Huecco Bolson Recharge Project, El 
Paso Water Utilities 

TX 1985 Operational 38 GWR via DI LC → Media Filtration → O3 → 
GAC → O3 → Cl 

6 Clayton County GA 1985 Operational 68 SWA Cl → UV 
7 West Basin Water Recycling Plant CA 1995–2014 Operational 66 GWR via DI O3 → MF → RO → UV/AOP 
8 Gwinnett County GA 1999 Operational 227 SWA UF → O3 → GAC 
9 Scottsdale Water Campus AZ 1999–2014 Operational 76 GWR via DI Media Filtration → MF → RO → UV 
10 Dominguez Gap Barrier, Terminal 

Island, City of LA 
CA 2002–2014 Operational 23 GWR via DI Media Filtration → MF → RO → 

UV/AOP 
11 Alamitos Barrier, Water 

Replenishment District, So. CA, Long 
Beach 

CA 2005 Operational 30 GWR via DI Media Filtration → MF → RO → 
UV/AOP 

12 Chino Basin Groundwater Recharge 
Project, Inland Empire Utility Agency 

CA 2007 Operational 68 GWR via SAT Media Filtration → Cl 

13 Orange County Groundwater 
Replenishment System (GWRS) 

CA 2008–2014 Operational 378 GWR via DI & 
SG 

UF → RO → UV/AOP 

14 Arapahoe County/Cotton wood CO 2009 Operational 34 GWR via RBF Media Filtration → RO → UV/AOP 
→ Cl 

15 Prairie Waters Project, Aurora CO 2010 Operational 189 GWR via RBF Riverbank Filtration → ASR → 
Softening → UV/AOP → BAC → 
GAC → Cl 

16 San Diego Advanced Water 
Purification Demonstration Project 

CA 20122 Operational2 4  O3 → BAC → MF → RO → UV/AOP 

17 Big Spring – Colorado River Municipal 
Water District (CRMWD) 

TX 2013 Operational 7 DPR: Blending 
→ CWT 

MF → RO → UV/AOP → 
Conventional Treatment 

18 City of Clearwater and the Southwest 
Florida Water Management District 

FL 2013–14 Pilot 11 GWR via DI UF → RO → UV/AOP 

19 Wichita Falls – IPR & River Road 
WWTP & Cypress WTP DPR projects 

TX 2014–15 Superseded by IPR 
scheme (2018) 

26 DPR: Blending 
→ CWT 

MF → RO → UV → Storage → 
Conventional Treatment 

20 Cambria Emergency Water Supply CA 2014 Operational 2 GWR via DI UF → RO → UV/AOP 
21 Village of Cloudcroft NM Future Approved – DPR: Blending 

→ AWT 
MBR → RO → UV/AOP → Storage 
→ UF → UV → GAC → Cl 

22 Hampton Road Sanitation District 
SWIFT project 

VA Future Under design 454 GWR via DI – 

23 Franklin TN Future Not yet built 30 SWA – 
24 San Diego Advanced Water 

Purification Facility 
CA Future Under construction 68 DPR + SWA MF → RO → UV/AOP 

25 El Paso – Advanced Water Purification 
Facility 

TX Future Under design 38 DPR MF→ RO→ UV/AOP→ GAC→ Cl  

Global installations       
A Vrishabhavathi Valley project, 

Bangalore 
India N/A Studied 200 SWR UF → GAC → Cl 

B Goreangab Water Reclamation Plant, 
Windhoek 

Namibia 1969; 
e2002 

Operational 21 DPR: Blending 
→ AWT 

PAC → O3 → Clarification → DAF 
→ Sand filt → O3/AOP → BAC/ 
GAC → UF → Cl 

C Torelle Reuse Plant, Wulpen Belgium 2002 Operational 7 GWR via 
infiltration 
ponds 

UF → RO → UV 

D NEWater, Bedok Singapore 2003 Operational 87 SWA UF → RO → UV 
E NEWater, Kranji Singapore 2003 Operational 57 SWA UF → RO → UV 
F Essex & Suffolk, Langford UK 2003 Operational 30 SWA Biological Filtration → UV 

disinfection 
G Western Corridor Project, Southeast 

Queensland (Bundamba, Luggage 
Point, Gibson Island) 

Australia 2008 Intermittent 
operation, NPR 

231 SWA → 
drinking water  

reservoir UF → RO → UV/AOP       
H George S. Africa 2009 Intermittent3 10 SWA Drum Screen → UF → Cl 
I NEWater, Changi Singapore 2010; 

e2017 
Operational 461 SWA UF → RO → UV 

J Beaufort West S. Africa 2011 Built 1 DPR: Blending 
→ CWT 

Sand filt → UF → RO → UV/AOP → 
Cl 

K Beenyup Groundwater Replenishment 
Reuse Trial, Perth 

Australia 2011 Decommissioned 5 GWR via DI UF → RO → UV 

L Beenyup Advanced Water Recycling 
Plant 1, Perth 

Australia 2016 e2019 Operational 76 GWR via DI UF → RO → UV 

(continued on next page) 

P. Jeffrey et al.                                                                                                                                                                                                                                  



Water Research 214 (2022) 118198

10

providing an indirect potable water supply. 
The 20 MLD-capacity plant comprises advanced (ballasted) clarifi-

cation, biological denitrification and nitrification, chemical precipita-
tion of phosphorus, and UV disinfection. It was installed at a cost of £13 
m, hence £0.65 m per MLD, and has operated since late 2002 on an as- 
needed basis: it is intended for use during drought periods, when treated 
volumes may represent up to 70% of the drinking water intakes. 

The risk assessment and mitigation demanded extensive baseline 
environmental monitoring data to demonstrate compliance with the 
regulatory objective of “no deterioration” in environmental quality. 
Assessment was mainly based around the impact on downstream ecol-
ogy from potential discharge of nutrients, endocrine disrupting 

chemicals (specifically nonylphenol), toxic metals and pathogens 
(Table 9). Quantitative ecological impacts encompassed invertebrate 
taxa environmental quality index ranges, fish sexual development and 
wildfowl diversity. Assessment for a further 8–10 years following 
implementation of the scheme demonstrated no significant difference in 
metrics either between (i) upstream and downstream samples, or (ii) 
sampling prior to or following the scheme implementation. Following 
expiration of the initial 10 year license, the EA granted an indefinite 
license to continue operation of the scheme. 

In this instance the impact of the scheme on the safety of the drinking 
water supply was of secondary importance to the possible environ-
mental impact on the receiving water bodies. Throughout the duration 
of the scheme’s operation, the water quality of the recovered water has 
been substantially higher – based on every metric recorded – than the 
receiving environmental water which is subsequently abstracted for 
potable water supply. 

The Langford scheme highlights three key issues:  

1 Ownership of the water: Hanningfield reservoir is owned by the 
water company, but its management is subject to stipulations made 
by the UK regulator.  

2 The quantification and subsequent proof of “no deterioration” in 
environmental quality: it is not possible to absolutely prove zero 
deterioration, and there is no consistency in the interpretation of this 
stipulation across the many UK environmental regulatory bodies and 
pressure groups.  

3 Extent of responsibility: the water company has had to fund certain 
activities to mitigate against perceived impacts of abstraction of the 
wastewater which would otherwise flow to the downstream marina, 
such as the annual dredging of Maldon Dock which is subject to 
silting up - even though the scheme only operates during dry seasons. 

Table 7 (continued ) 

ID Project Name State/ 
country 

Year(s) op. Status MLD Process Unit process technology sequence 

M Mexico City Mexico Ongoing Incidental GWR4 2155 GWR None 
N El Port de la Selva Spain 2015  0.5–2.5 GWR via SAT Media filtration → UV 
O Mörbylånga Drinking Water Treatment 

Plant 
Sweden 2019 Operational 4 DPR (ind. effl/ 

BW blend) 
Drum Screen → Coag/floc → DAF 
→ SBR → CSF → Coag → UF → UV 

“e” expanded; GWE Groundwater recharge; SWA/R Surface water augmentation/recharge; SAT soil-aquifer treatment; DI direct injection; SB seawater barrier; SG 
spreading ground; RBF riverbank filtration; C/AWT conventional/advanced water treatment; BAC biological activated carbon; Cl chlorination; DAF dissolved air 
flotation; GAC granular activated carbon; IX ion exchange; LC lime clarification; MBR membrane bioreactor; MF microfiltration; O3 ozone Disinfection; PAC powdered 
activated carbon; RO reverse osmosis; UF ultrafiltration; UV ultraviolet radiation; CSF continuous sand filtration; BW desalinated brackish water. 

1 Superceded by GWRS. 
2 demonstration project: not put into service 3Intermittent operation on demand. 
4 Untreated wastewater used primarily for agricultural irrigation. 

Fig. 3. The treatment scheme at Goreangab serving Windhoek.  

Table 8 
Water quality parameters monitored at NGWRP.  

Microbiological Chemical & DBPs Compound/derived parameters 

Total coliforms Aluminium Chemical oxygen demand 
Faecal coliforms Ammonia Calcium carbonate precipitation 

potential 
Escherichia coli Chloride Colour 
Coliphages Fluoride Dissolved Organic Carbon 
Enteric viruses Iron Total Dissolved Solids 
Faecal 

streptococci 
Manganese Turbidity 

Clostridium spores Nitrate & Nitrite Alkalinity 
Clostridium Sulphate Total trihalomethane formation 

potential 
Giardia Total 

trihalomethanes 
UV254 

Cryptosporidium   
Chlorophyll a   

DBP Disinfection byproduct; not removed by process. 

P. Jeffrey et al.                                                                                                                                                                                                                                  



Water Research 214 (2022) 118198

11

4.3. Singapore, IPR 

Almost 40% of Singapore’s water supply is currently made up of 
recovered municipal and industrial wastewater (termed “NEWater”) by 
water reclamation plants (WRPs). The NEWater is primarily supplied to 
non-domestic sectors for industrial and cooling purposes and not 
directly to households for consumption. During dry months, however, a 
small proportion of NEWater is directed to reservoirs to supplement the 
drinking water reserves. The blended reservoir water then undergoes 
further treatment at the water treatment works prior to going into 
supply. A rigorous sampling and monitoring programme is in place for 
the NEWater (SFA, 2019b), encompassing over 300 parameters, to 
ensure that its quality exceeds benchmark international potable water 
quality standards (USEPA, 2009; WHO, 2017). 

Water supply in Singapore is subject to the completion and imple-
mentation of a water safety plan and a water sampling plan by the 
supplier, the Singapore Public Utilities Board, in accordance with the 
WHO drinking water guidelines (SFA, 2019ab) Section 2. of Chapter 95 

of the Singapore Environmental Public Health Act (SEPH, 2019a) re-
quires the supplier to maintain records, report any incidents leading to 
the diminution in potable water quality to the Director General, and 
outline and enforce the necessary remedial measures. 

The WRPs plants at Bedok and Kranji, both based on UV disinfection 
of membrane-filtered secondary wastewater, were commissioned in 
2003 following a two-year demonstration programme at the Bedok site, 
encompassing:  

• practical demonstration of the scheme based on operation of a 9.8 
MLD capacity plant;  

• extensive sampling and monitoring of the treated water for physical, 
chemical and microbiological parameters;  

• assessment of health/toxicological impacts, based on rodents and 
fish, for carcinogenic and oestrogenic effects respectively. 

The above was supplemented by independent expert panel review to 
scrutinise the performance and health data (PUB, 2002), as well as a 
public outreach programme which included a purpose-built visitor 
centre. The estimated CAPEX for the schemes was $0.58 m per MLD. 

Singapore continues its drive towards water self-sufficiency. The 
planned WRP at Tuas (Fig. 5), to be based on MBR technology, is 
designed to recover most of the water and resources from 650 to 150 
MLD of domestic and industrial wastewater respectively (Zheng, 2021), 
and will be one of the largest MBR installations in the world. The 
municipal effluent stream will, as with the earlier schemes, employ RO 
and UV as the downstream polishing technologies, but with MBR tech-
nology used for combined advanced biological treatment and clarifica-
tion. The latent energy from the biosolids is to be recovered by anaerobic 
digestion, enhanced using upstream thermal hydrolysis. 

4.4. Orange county water district groundwater replenishment system, IPR 

The 265 MLD Orange County Water District (OCWD) groundwater 
replenishment system (GWRS) cost $481 m (hence $1.8 m/MLD) and 
has been online since January 2008. The plant clarifies, desalinates and 
disinfects secondary effluent using microfiltration (MF), reverse osmosis 
(RO) and UV/H2O2, with subsequent lime mineralisation (Fig. 6). Con-
ditions imposed by the regulators to mitigate against the risk of 
contamination of the product water include (Dadakis et al., 2011): 